

Test Report

台灣美耐皿工業股份有限公司台北市中山區雙城街 3 巷 11 號

Report No: CY/2008/50991A

Date: 2008/05/29

Page : 1 OF 2

以下測試樣品乃供應廠商所提供及確認:

產品敘述: MATT.RECTANGULAR TRAY

董品型號: JW5216

生產或供應廠商: 台灣美耐皿工業股份有限公司

原產國:中國收件日期:2008/05/21

測試項目: 與食物接觸之塑膠材質及物品是否符合 2002/72/EC(90/128/EEC)的總遷移物

質測試.

<u>測試方法:</u> 詳細方法描述於 93/8/EEC(82/711/EEC)、97/48/EC(85/572/EEC)及 EN 1186.

測試結果:

| 模擬使用 | <u>總遷移物質</u> (毫克/ 每 100 平方公分) | <u>限 値</u> (毫克/每 100 平方公分) |
|-------------------|---|-------------------------------|
| 蒸餾水(70℃, 24 小時) | 0.5 | 10 |
| 3%醋酸(70℃, 24 小時) | 1.1 | 10 |
| 10%酒精(70℃, 24 小時) | 0.6 | 10 |
| 橄欖油(70℃, 24 小時) | 6.0 | 10 |

樣品敘述: 黑色托盤

結論: 此樣品測試結果符合 2005/79/EC (90/128/EEC, 2002/72/EC)的總遷移物質測

試規定.

樣品測試日期: 2008/05/22-05/29

James Lu.

James Lu / Supervisor

Signed for and on behalf of

SGS TAIWAN LTD.

Chemical Laboratory – Taipei

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law.



Test Report

台灣美耐皿工業股份有限公司 台北市中山區雙城街 3 巷 11 號

Report No: CY/2008/50991A

Date: 2008/05/29

Page : 2 OF 2





The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law.

SGS TAIWAN LIMITED

NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.

t(886-2) 22993939 f(886-2) 2299-3237 www.sgs.com.tw